SH

OW/BATTLE FOGGER HEATER BLOCK

PARTS LIST
ITEM PART NUMBER DESCRIPTION
1 CXP-1258 LID COVER
2 CXP-2483 INSULATION KIT
3 CXP-4239 ANTI WARP PLATE
4 CLF-4402 RAPID CHANGE REPLACEMENT
5 CXP-1255 RAPID BLOCK BASE PLATE
6 CXP-1256 BLOCK BASE COVER
7 CLF-1257 #12X2" SUPPORT SCREW
8 CXP-1259 3/4" ALUMINUM PLATE
9 CLF-4402 6"X6" RAPID CHANGE REPLACEMENT (LARGE)
10 CXP-4231 1/4" ALUMINUM TOP PLATE
11 CXP-2227 THERMO DISC
12 CXP-1096 THERMOCOUPLE WIRE
13 CXP-4237 #8/32X 1/2" SCREW
14 CXP-1268 3/8" STANDARD WASHER (BOTTOM)
15 CXP-1269 5/16" STANDARD WASHER (TOP)
16 CXP-1264 1250W ELEMENT
17 CXP-1267 COPPER SHIM
18 CLF-4402 5"X 6" QUICK CHANGE WEAR PLATE (SMALL)
19 CLF-4402 5/16" LOCK WASHER
20 CLF-4402 5/16" HEX NUT
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